REQUEST FOR QUALIFICATIONS FOR
MANAGEMENT, OPERATION AND
MAINTENANCE OF THE
SALADO WASTEWATER SYSTEM

Village of Salado

The VILLAGE OF SALADO, TEXAS (“Village") requests the submission of
statements of qualifications for the provision of management, operation and
maintenance services for the Salado Wastewater System. Interested responders
may obtain a copy of the Request for Qualifications ("“RFQ"), which specifies details
regarding the response and selection process, at the Salado Municipal Building,
301 N. Stagecoach, Salado, Texas, 76571, online at www.saladotx.gov or by
contacting Village Administrator Don Ferguson by phone at 254.947.5060 or via
email at dferquson@saladotx.gov. All proposals must be sealed and received by
the Village at the Salado Municipal Building, 301 N. Stagecoach /P.O. Box 219,
Salado, Texas, 76571. on or before 2:00 p.m., Monday, January 7, 2019.
Envelopes containing responses shall be properly addressed and marked
“Request for Qualifications — Wastewater System Management, Operation and
Maintenance Services". Any response received after this time and date will not be
considered. Facsimile responses and electronically mailed responses will not be
accepted. Responses will be opened and read aloud at 2:00 p.m., Monday,
January 7, 2019, at the Salado Municipal Building.




Village of Salado, Texas

Request for Qualifications (RFQ)

For
Management, Operation
& Maintenance Of

Municipal Wastewater System

Issue Date: December 4, 2018



TABLE OF CONTENTS

1. BACKGROUND AND GENERAL INFORMATION

11
12
13
14
15
16
17

Background
Authority for Procurement
Title VI Assurance
Envirecnmental Impact
Village Organizational Structure
Sales Tax

Proposal Costs

2. SCOPE OF WORK

21
22
23

Description of Wastewater System
Contractor Scope of Work

Village Responsibilities

3. PROPOSAL REQUIREMENTS AND FORMAT

31
32
33

Minimum Contractor Qualifications
Proposal Submission

Proposal Format

4. SELECTION PROCESS AND SCHEDULE

41
42
43
44
45
46

Schedule

Evaluation of Proposals
Award

Type of Award
Pre-Award Meeting

Operating Agreement

APPENDICES

A — TPDES Permit
B — Wastewater System Map

o o PR A B LB W W W W W

L o T T T o S T O T S Y
O o U1 o kb, O O O



1. BACKGROUND AND GENERAL INFORMATION

The Village of Salado (the “Village"), a Type A General Law municipality, located in Bell County,
Texas, is soliciting qualifications from qualified and interested firms for the management,
operation and maintenance of its municipal wastewater system located within the corporate
limits of the Village and its E-T-J.

1.1 Background

The Village is seeking a qualified contractor to manage, operate and maintain its municipal

wastewater system. The Village does not intend to provide these services themselves at any point
in the near future.

Construction of the subject wastewater system is nearing completion and is projected to come on
line in early 2019.

The wastewater system is somewhat unique, in that it will not serve the entire municipality. The
system service area encompasses the Village’s business district, as well as a nearby planned
mixed-use development and some adjacent, limited residential developments. Initially, the
system will serve approximately 130 connections.

That said, the Village expects growth in its overall population in the near future. The growth will
resultin an expansion of the above-mentioned wastewater service area. The successful contractor
will be expected to provide the required services to the additional connections, without any
decrease in the level of quality of service.

1.2  Authority for Procurement

This procurement falls under the statutory authority of the Texas Local Government Code § 252,
and applicable sections of the Texas Water Code, which authorize municipalities to enter into an
agreement with one (1) or more persons to provide personnel, equipment, systems, facilities, and
services necessary to operate a municipal wastewater system, including a wastewater treatment
plant.

1.3 Title VI Assurance

The Viliage, in accordance with Title VI of the Civil Rights Act of 1964, hereby notifies all Proposers
that it will enforce compliance with this law, investigate alleged violations, and affirmatively
ensure that in any contract entered into pursuant to the Village procurements, minority business
enterprises will be afforded full opportunity to submit responses and will not be discriminated

against on the grounds of race, color, national origin, sex, age, or disability in consideration for an
award.

Nondiscrimination programs require that federal-aid recipients, subrecipients, and contractors
prevent discrimination and ensure nondiscrimination in all of their programs and activities,
whether those programs are federally funded or not.

14 Environmental Impact

It is the intent of the Village to purchase goods, equipment, and services having the least adverse
environmental impact within the constraints of statutory purchasing requirements, municipal
need, availability, and sound financial considerations. Please note that portions of the subject
wastewater system are located in an environmentally sensitive geographical area, which may be
subject to more stringent requirements and regulations to protect the environment.



1.5 Village Organizational Structure

The Village is the contracting party for this procurement. The procured services will be used by
the Village, which was incorporated in 2000. The governing bady for the Village is the Board of
Aldermen, consisting of a publicly-elected Mayor and five (5) Aldermen. The Village is managed by

a Village Administrator. All contracts or awards must be approved by the duly-elected governing
body to be effective.

1.6 Sales Tax

Purchases made for public use are exempt from the State sales tax and Federal excise tax. Do not
include tax in response pricing unless otherwise specified in the RFQ. State sales tax and Federal
excise tax exemption certificates will be furnished by the Village on request.

1.7  Proposal Costs

The Village is not liable for any costs incurred by the Proposer in responding to this RFQ.

2. SCOPE OF WORK
2.1  Description of Wastewater System

The Village’s wastewater system (the “System™), which is currently under construction, is
projected to come on line in early March 2019. The System consists of a wastewater treatment
plant, lift stations, and a collection system. Initially, there will be approximately 130 connections,
with growth in the connection count expected in the near future.

Wastewater Treatment Plant

The wastewater treatment plant is located approximately 2,000 feet north from the end of
Shepherd Drive, Salado, TX 76571. The plant is an activated sludge plant with an initial treatment
capacity of 200,000 gallons per day. It consists of the following components:

e Lift Station

Headworks with automated screening

Aeration Basin

Clarifier

Chlorine Contact Chamber

Cloth disk filters

Effluent metering structure with cascade aeration
Two (2) sludge pumps

Aeration system with three (3) blowers

Polymer feed system and two (2) sludge dewatering trailers
Plant water system

Aerobic Digester

Back-Up Generator

The plant will be regulated by TPDES Permit WQ 0014898001 {the “Permit™), a copy of which is
attached. The permit contains two (2) phases and ultimately allows for a discharge of up to 300,000
gallons per day with a peak two (2) hour flow of 1.2 mgd. The TPDES permit expires at midnight,
December 1, 2020. The following are the treatment plant’s projected influent characteristics and
required effluent treatment levels:



Influent Characteristics:
Interim (Phase 1} Flow Conditions:
200,000 GPD influent fiow rate (Daily Average)
800,000 GPD Two Hour Peak Flow (4.0 times daily average flow)
310 mg/1 5 day biological oxygen demand {BODs)
250 mg/1 Total Suspended Solids (TSS)
50 mg/1 Ammonia Nitrate (NH3-N)
Phase Il Flow Conditions:
300,000 GPD influent flow rate (Daily Average}
1,200,000 GPD Two Hour Peak Flow
310 mg/1 S day biological oxygen demand (BODs)
250 mg/1 Total Suspended Solids (TSS)
50 mg/1 Ammonia Nitrate (NH3-N})
Required Effluent Treatment Levels (prefiltration):
10 mg/1 BODs, 30 day average
15 TSS, 30 day average
2 mg/1 NH3-N
Required Effluent Treatment Levels (after filtration)
5 mg/1 BODs, 30 day average

5 mg/1TSS, 30 day average
2 mg/1 NH3-N

Figure 1 - Village of Salado Wastewater Treatment Plant



Lift Stations

The System consists of the following two (2) lift stations:

o Lift Station #1: Church Street, Salado, TX 76571 (Two 36HP pumps with a firm capacity
of 530gpm)

o Lift Station #2: Royal Street, Salado, TX 76571 (Two 36HP pumps with a firm capacity of
560gpm)

Each lift station is equipped with a back-up portable pump, trailer mounted.

Collection System

The System has a collection system consisting of more than 25,000 LF of sewer main, broken down
as follows:

15,400 LF of Gravity Sewer (8”-15")

2,860 LF of 6” Dual Force Main

2,340 LF of 6”/8” Dual Force Main

4,700 LF of 2” & 3" Low Pressure Force Main

Profile of Customer Base

The initial customer base consists of approximately twelve (12) small to mid-sized restaurants, four
(4) churches, one (1) craft beer brewery, one (1) winery, one (1) convenience store, (1) funeral
home, and more than thirty (30) residences. Growth in the customer base is projected in the near
future and will include four (4) public schools, along with a small mixed-use development and
several small to mid-sized residential subdivisions.

2.2  Contractor Scope of Work
2.2.1 General

The Village is requesting proposals from qualified providers interested in providing management,
operation and maintenance services for the System. The Village seeks a Proposer to provide all of
the management, staff, equipment, materials, and supplies required to efficiently and cost
effectively manage, operate and maintain the System in compliance with the Permit and all
applicable laws and regulations. The successful Proposer (the “Contractor”) must be capable of
providing the services, as described below. The final award of this bid is subject to the successful
negotiation of an Operations and Maintenance Agreement (the “Operating Agreement”), as
further described in Section 4.6 below.

The Contractor shall provide the specified services in accordance with all applicable local, federal
and state laws, standards, rules, and regulations including, but not fimited to, the applicable
provisions of:

e Texas Local Government Code Title, 13, Water and Utilities, Chapter 552, Municipal
Utilities. _

* Texas Health and Safety Code, Title 5, Sanitation and Environmental Quality, all
relevant sections,



e Texas Water Code.

» All other relevant federal, state, local, or special district, iaws, rules, regulations, and
ordinances.

The Contractor shall maintain all required licenses and certifications throughout the term of the
Operating Agreement. When required, the Contractor shall furnish the Village satisfactory proof of
its compliance.

The Scope of Services is categorized into (a) Base Services, (b) Repairs, and (¢} Additional Services.

2.2.2 Base Services

2221 The Contractor shall be responsible for assuring that wastewater is collected,
stored, treated, conveyed, and discharged in accordance with all Permits and all
other applicable Federal, State and local laws governing such actions.

2.2.2.2 The Contractor shall prepare and submit to appropriate agencies, all regulatory

reports pertaining to routine operation and maintenance of the facilities specified
herein.

2.2.23 The Contractor shall comply with all current local, State and Federal notice and
reporting requirements, regarding violations, upsets, excursions, or emergencies
related to the System.

2.2.2.4 The Contractor shall manage, operate and maintain the System with a minimum level
of active participation by the Village.

2.2.2.5 The Contractor shall provide a sufficient number of certified, qualified employees,
including management, administrative, operational, technical, laboratory and